Estimating Staffing for
Municipal Wastewater
Treatment Facilities

D ST,
i

7

V¢ )
w7 ¢
)
NZ ;|
> O
4 A
2N pnoﬁ'—o

2
S
3
Z
%

U.S. Environmental Protection Agency
Office of Water Program Operations

Washington, D.C. 20460



ESTIMATING STAFFING
FOR
MUNICIPAL WASTEWATER TREATMENT FACILITIES

OPERATION & MAINTENANCE PROGRAM
Office of Water Program Operations

U. S. Environmental Protection Agency
Washington, D.C. 20460

Contract No. 68-01-0328

MARCH, 1973

For sale by the Superintendent of Documents, U.S. Government Printing Office, Washington, D.C, 20402
Price $1.25 domestic postpaid or $1 @ PO Bookstore



EPA REVIEW NOTICE

This report has been review by the Office
of Water Program Operatioms.
[...]
total of the weekday and weekend staff is 20 and that the weekend staff is 1/3 of the
weekday staff, so we can write the following equations:

(weekend) + (weekday) = 20, and

1/3 (weekday) = (weekend).

Substituting, we have:
1/3 (weekday) + (weekday) = 20, and solving this:
weekday staff = 3/4 (20) = 15.

This means that the weekend staff is the remainder, or 5.

Now, we know that the total week day staff is 15, and also that the nighttime staff is
1/3 of the daytime staff. Therefore, we can write:

(daytime) + (nighttime) = 15, and

1/3 (daytime) = (nighttime).

-10-



Substituting again, we have:
(daytime) + 1/3 (daytime) = 15, and solving:
daytime staff = 3/4 (15), say 11.

The remainder of 4 is the nighttime staff.

In summary, this staffing pattern might look like this:

Weekday
Day shift 11 men
Night shift 2
Graveyard shift 2
Weekend staff 5

Total Staff 20 men

If it is decided that the plant should be attended more often or less often than this,
appropriate additions or deletions from the staff should be made. More on the question

of weekend and night staffing can be found in Appendix C.

It must be remembered that the conversion of manhours to jobs is an arbitrary one.
There can be no hard-and-fast rule on what jobs there should be at a treatment plant, so
individual treatment plant administrations should not feel restricted to a specific selection
of job titles or shift staffing. The staffing at a plant must be tailor-made to meet the

plant’s specific requirements.

Examples II, IIIA, and IIIB in Appendix B show how staffing guidelines are developed

similarly for larger plants.

-11-



APPENDIX A



APPENDIX A. SOURCES AND USE OF DATA,
STAFFING FOR PLANTS NOT COVERED

This manual is based on three types of data. The first type consists of general comments
and information obtained from EPA Regional Offices, state and interstate water pollution
control agencies, and some local regulatory agencies. The second type is data gathered
during visits to 35 sewage treatment plants across the country. These plants are listed in
Table A-1 and their capacities and process steps shown in Table A-2. The third type is
data from EPA reports and the literature, as cited in the Bibliography.

Two kinds of information were collected during the plant visits. One kind was
information on the size of staff and on its breakdown into supervisory, clerical,
laboratory, yard, operation, and maintenance workers. Maintenance, to distinguish it from
operations, was defined for this manual as “working on equipment to prevent failure
(preventive maintenance) or repairing equipment that had failed (corrective
maintenance),”” Thus, cleaning the weirs and effluent channel of a clarifier were, for
instance, considered to be operations, while greasing a clarifier sludge pump was
considered to be maintenance.

The second kind of information collected during the visits was the operation and
maintenance manhours that were spent per process unit. It was found that when these
hours were totalled for the year they were consistently lower, in a ratio of about 6-1/2
to 8, than the manhours attributed directly to operation and maintenance staff members.
Average operation and maintenance work productivity was thus taken to be 6-1/2 hours
per day, or—when vacations, sick leaves, and holidays were taken into account—about
1,500 hours per year. The same productivity level was assumed to hold for supervisory,
clerical, laboratory, and yardwork. As TALC indicates, if these conditions do not apply
at your plant, you should develop a new number.

Analysis of the data showed that manhours for the six types of plant work could, for an
‘“‘average” plant and most common processes, be based on design flow. Factors, which
were later organized into the Table of Adjustment for Local Conditions could then be
applied to account for individual plant variations from an average plant.

The manhour curves for secondary treatment processes are the most reliable because they
are based on data from a large number of operating plants. The curves for primary
treatment are less reliable because they are based on data from fewer plants. Most data
for advanced waste treatment processes are from the South Tahoe Public Utility District



plant and cover chemical coagulation and settling, lime recalcination, ammonia stripping,
two-stage recarbonization, mixed-media filtration, granular carbon adsorption, and
granular carbon regeneration. The unit manhour requirements given in Table D-34, for
centrifugation, vacuum filtration, and incineration, are also based on limited data.

Pilot scale data or data from the literature were used for the processes of

nitrification-denitrification, ion-exchange ammonia removal and demineralization, reverse
osmosis, and electrodialysis.

Treatment facilities smaller than those covered by the staffing curves (below 0.5-mgd),
may be of the conventional type or may be package plants or stabilization ponds.
Generally these can be staffed by just one person, though sometimes a small conventional
plant may require a staff of two or three. Conventional plant and package plant
attendants should be trained in equipment maintenance (possibly by the equipment
manufacturers), in recognizing process upsets, and in sampling procedures. Stabilization
pond attendants will mainly be expected to perform maintenance duties, such as dike
repair, weed control and minor maintenance on the chlorinator. Attendants at all of these

small plants should have a qualified person to seek help from in the event of operational
problems.

Iowa State University’s Department of Industrial Engineering is currently developing a
staffing manual for the EPA that is intended specifically for plants smaller than 1-mgd
(37). The preliminary draft, entitled “Estimating Manpower Requirements and Selected
Cost Factors for Small Wastewater Treatment Plants,’’ is now available.

Treatment plants larger than those covered by the staffing curves were adequately
covered by a previous staffing study (3). Plants of these sizes are usually in larger cities
where a large skilled labor pool is available, so that it would be easier to find highly
qualified personnel. Operations at some of these plants may be so complex or large, or
connected with other city operations so that a special study would be warranted.

A-2



No.

10.

11.

12.

13.

14,

15.

16.

17.

18.

19.

20.

TABLE A-1

TREATMENT PLANTS VISITED — NUMERICAL CODES

Name

Sacramento County  Northwest Plant, California
City of San Leandro, California

City of San Rafael, California

South Tahoe PUD, California

City of San Jose, California

Los Angeles County Sanitation District, California
City of Medford, Oregon

City of Salem, Oregon

City of Tualatin, Oregon

North Roseburg Sanitation District, Oregon

City of Durham, North Carolina

City of Lebanon, Pennsylvania

City of Chapel Hill, North Carolina

City of Lancaster, Pennsylvania

City of Stockton, California

City of Dallas, Oregon

Security Water and Sanitary District, Colorado
East Canon Sanitation District, Colorado

City of Aurora, Colorado

City of Troutdale, Oregon



TABLE A-1 (continued)

No.

21.

23.

24.

26.

27.

28.

29.

30.

31.

32.

33.

34,

35.

Name

City of Portland Tyron Creek, Oregon

Santee County Water District, California

City of Grand Rapids, Michigan

City of Boulder, Colorado

City of Colorado Springs, Colorado

City of Logan, Utah

Metropolitan Sewer. District, Louisville Hite Creek Plant, Kentucky
Johnson County Main Sewer Districts Main Plant, Kansas
Johnson County Main Sewer Districts Indian Creek Plant, Kansas
Municipality of Metropolitan Seattle, Washington

City of Glendale, Colorado

City of Bellingham, Washington

Richmond Sanitary District, Indiana

Chatham Township, New Jersey

City of Trenton, New Jersey

A-4



TABLE A-2

TREATMENT PLANTS VISITED

2 I 3 z 2z
PROCESS g ;5| 8|8 g 0 Slz | 2 |72 |8z
gg 2 1.E |8 e g E |e o w 2% 2% 05 5 & | wi 2 z 3 g g3z ¢ 5 ﬁ‘ QS
AL IR T A b I A E I I B IE R R I IR R B
w € £= | 2 & o | € < 2 2 < | &% | S% * = a 2 |2 L o © [
@ o |2 =] §'j S g | = €@ [3F |940°8| £ | £ |% 32| 2 |3 3 €5 | S |@ we | B 3 |Eu 55
(MG(':) 8§ & &5 @ | K 33 E & < & (8 &) S5 |46 | & g “F | Z |®a® wg |?5 [ ¢ (38 |55| @ w |z <
DO E)) EX 9 (18) 18) D) 2X16) j
0.-05
(201734 17034 G G R G L 20: 17134 i 7134 1200
05- 1
g0 DN Ol DN I SO0 RRR O CEma
1 -2 i
16)276 2716 120[16 (27 w27 [iere7(30fe) 6 13013016127 6
2 -4 [H® (5) o
13124(6 3113124} 3) 3 20f 3 (20\2z)13Yes  [3131] 3121124 ERIER £23) 313 Jza; 3) 3113123 13420
4 -6 [o é%'{;j 5?{%(?\@ e | [zesfe e o 616 )
6 6
[47z [iz) YCEIDO) (4712, [4 iz 33 17 4 3 ) 4 4 4, 4
6 -8
00 OB goT R (Y704 1 (710 17014 ]
8 -10
DO Y0C CE ORI Otz QS Bk ) Zinn EEES B i 23
0 - 12
18)6 (o {28 W) e(6]oie. [28) [z8Ye) 6 fz81c1e ) 8 8
2-14
(&) 8 g 8 8- 8 ) 3 B
4-16
Lo
6 - 18
IR R O
8 - 20
B [Bi) [B) [ 3 ICEN IR s - ™ m
10 - 22
72-%
u -2
5)15723] 6 (isY23[ si8lesf s 123) [15) 5115123 815123} 15 5115,23 5 23 23 5123 |15 s
Z‘MUPE}@ 0 \6;’9 O - G, &) ' - 3 23




APPENDIX B



APPENDIX B. USING THE STAFFING ESTIMATE WORKSHEET

The following Staffing Estimate Worksheets are completed for four treatment plants.
Work them through yourself for practice, copying as many copies of the blank worksheet
as you need.

EXAMPLE I: TRICKLING FILTER PLANT, 1.0 MGD-

Plant I is a 17-year-old plant serving a small town of 8,000 people that has no significant
industry. The town has a well-maintained separate sewer system. The plant was well
designed with an average layout. The plant has not been modified extensively and was all
built under a single contract. As a result, most of the equipment is from the same
manufacturer. It is currently operating at full design capacity.

Regulatory requirements for 80 percent BOD and suspended solids removal are met by
the trickling filter process.

Motivation is reasonably good at the plant so that productivity is average. Many of the
staff are not properly trained nor certified, however, so that operations are not as
efficient as they could be.

The plant has no automatic monitors or samplers, nor does it use any outside contracts
for laboratory or maintenance work.

Equipment maintenance has not been a serious problem, due in part to a regular
preventive maintenance program.



o

8Y DPH ENVIRONMENTAL PROTECTION AGENCY PALE 1 OF 7
STAFFING ESTIMATE WORKSHEET

DATE _FER 2 1973

TRICKLING FILTER

PLANT____ EXAMPLE | TYPE
LOCATION - DESIGN FLOW _§ 0 MGD

I. ADJUSTMENT FOR LOCAL CONDITIONS (SEE TALC)

LOCAL CONDITION COMMENT ADJUSTIMENT
OPERATION MAINTENANCE SUPERVISORY CLERICAL LABORELTORY (ARUYIORY
PLANT LAYOUT AVERAGE - - - - -
UNIT PROCESSES STANDARD, DIFF, - - - - -

LEVEL OF TREATMENT SECONDARY - -~ - - -

TYPE OF REMOVAL

REQUIREMENT PERCE!TAGE - - - - -
INDUSTRIAL WASTES NONE _ - _ . - _
PRODUCTIVITY AVERAGE - - _ _ .
CLIMATE MODERATE - - -
TRAINING SOME CERTIFIED 5%, - -5, _ _
AUTO. MONITORING NONE +5% - _ - _
AUTO. SAMPLING NONE 5%, - - - 5 _

OFF-PLANT LABORATORY| NONE -~ - - -

OFF-PLANT MAINTENANCE | NONE - - - - -

AGE OF EQUIPMENT WELL CARED FOR - - - - .- -
STORM, INFILTRATION HONE - -~ ~ - - -
PRESENT FLOW AT DESIGH - - - - -

TOTAL +15% 0 +57, 0 5%,

0




ii. ANNUAL MANHOURS

STAFFING ESTIMATE WORKSHEET

PAGE 2 OF 3

UNIT PROCESS OPERATION MAINTENANCE SUPERVISORY CLERICAL | LABORATORY | YARDWORK

RAW SEWAGE PUMP STATION - 330

SCREENING 43 17

GRIT REMOVAL 200 22

PRIMARY CLARIFIER 230 220

TRICKLING FJLTER 380 540

SECONDARY CLARIFIER 65 230

CHLORINATION 130 200

ANAEROBIC DIGESTER 180 44

SLUDGE BEDS 240 -
TOTAL 1,468 1,603 510 53 320 470
ADJUSTMENT (FROM 1) +220 0 +26 0 16 )
ADJUSTED TOTAL 1,690 1,600 540 50 140 411

GRAND TOTAL

4,690




-4

HI. STAFFING SUGGESTION

OPERATIONS . ..

MAINTENANCE

SUPERVISORY . ... ..

CLERICAL ..................

LABORATORY ...............

YARDWORK . .. ... ...

TOTAL

......

............

*ASSUMES 1500 HOURS PER YEAR PER MAN

(SEE PAGE 9}

STAFFING ESTIMATE WORKSHEET

TOTAL HOURS PER YEAR

1,690

.....

1,600

540

50

340

470

4,690

PAGE 3 OF 3

NUMBER OF MEN*®

1.1

1.1

0.4

0.2

0.3



EXAMPLE II: ACTIVATED SLUDGE PLANT, 9.5 MGD

Plant II is a 10-year-old plant serving 60,000 people in an area where winters are severe.
The plant was well designed using conventional unit processes. Much of the minor
equipment (pumps, etc.) is of the same manufacturer. The plant is now operating at close
to design flow. Due to a well established sewer maintenance program and good
enforcement of an ordinance prohibiting storm drain connections to the sanitary sewer
there are no problems with infiltration or storm runoff. The plant is used for research
purposes by a nearby university so there is no laboratory work done at the plant.

The state regulatory agency requires 85 percent BOD and suspended solids involved.
These removals are generally exceeded by the well run activated sludge plant.

There is a small meat packing plant and dairy in town, but no seasonal industry. There is
good rapport between the treatment plant operators and the plant foremen which has
helped prevent operation problems.

Certification is encouraged so that all the operators are certified, but are not engaged in
any regular continuing education program.

There are no automatic samplers, and the only automatic monitoring is for chlorine
residual. Maintenance on this monitor is done by an outside contract.

A small amount of equipment corrective maintenance is done by contract, in addition to
the maintenance on the chlorine residual monitor. The equipment is generally well cared
for so that no special maintenance problems exist.



0-¢]

BY DPH ENVIRONMENTAL PROTECTION AGENCY PAGE 1 OF 3
STAFFING ESTIMATE WORKSHEET
DATE _EER 2 1973
PLANT EXAMPLE 1 TYPE ACTIVATED SLUDGE
LOCATION - DESIGN FLOW 9.5 MGD
I. ADJUSTMENT FOR LOCAL CONDITIONS (SEE TALC)
LOCAL CONDITION COMMENT ADJUSTMENT
OPERATION MAINTENANCE SUPERVISORY CLERICAL LABORATORY YARDWORK

PLANT LAYOUT AVERAGE - - — _ - -
UNIT PROCESSES STANDARD/DIFF - - - - - -
LEVEL OF TREATMENT SECONDARY _ _ - - - -
TYPE OF REMOVAL ~ _
REQUIREMENT PERCENTAGE - - - -
INDUSTRIAL WASTES CONSTANT INFLOW B _ _ _ _ _
PRODUCTIVITY AVERAGE - — - - - —
CLIMATE SEVERE WINTERS - +10% - - - -
TRAINING ALL CERTIFIED - - - - - -
AUTO. MONITORING SOME, NO FEEDBACK _ _ _ _ ' _ _
AUTO. SAMPLING NONE +5% - - - +5% -
OFF-PLANT LABORATORY| NO LAB AT PLANT - - - - -100% -
OFF-PLANT MAINTENANCE | A LITTLE _ 15% _ _ _ -
AGE OF EQUIPMENT WELL CARED FOR - - - - - -
STORM, INFILTRATION .QSOSB'T_EE?\}IAL _ _ _ _ _ _
PRESENT FLOW AT DESIGN FLOW - - - - - -
TOTAL +5% -5% 0 0 -100% 0




L€

STAFFING ESTIMATE WORKSHEET PAGE 2 OF 3
Il. ANNUAL MANHOURS
UNIT PROCESS OPERATION MAINTENANCE SUPERVISORY CLERICAL LABORATORY | YARDWORK

SCREENING, GRINDING "800 39

GRIT REMOVAL 680 60

PRIMARY CLARIFIER 2,000 490

AERATION | 1,500 1,700

SECONDARY CLARIFIER 1,800 400

CHLORINATION 330 390

ANAEROBIC DIGESTER 860 210

SLUDGE TRUCKING (750) -
TOTAL 8,820 3,289 2,250 800 2,250 2,100
ADJUSTMENT (FROM 1) +410 164 0 0 2 260 0
ADJUSTED TOTAL 9,230 3,120 2,250 800 0 2,100

GRAND TOTAL 17.500




R-€

STAFFING ESTIMATE WORKSHEET PAGE 3 OF 3

Hl. STAFFING SUGGESTION

TOTAL HOURS PER YEAR NUMBER OF MEN"
OPERATIONS . . . . .. e e e e e 9,230 . . . . .. 6.2
MAINTENANCE -+« v ot e i e 3,120 . e 2.1
SUPERVISORY . .. .. . i e e e .. 2,250 e e e e 1.5
CLERICAL . ............. e e e e e .. 800 e e e e e RN 0.5
LABORATORY .. ... e e e 0 ..o .. e e 0
YARDWORK . . ... .. e e e e e o wee e e e e e e e e 2,900 L e e . 1.4
TOTAL 17,500 11%**

*ASSUMES 1500 HOURS PER YEAR PER MAN
{SEE PAGE ¥)

** ROUNDED TO NEAREST ONE-HALF



EXAMPLE III: ACTIVATED SLUDGE PLANTS WITH RELATIVELY EXTREME
STAFFING NEEDS, 20.0 MGD

Examples IIIA and IIIB show the possible effects of the TALC factors on two treatment
plants of the same size and with the same process units, but differing in a number of
opposite ways from an “average” plant.

Plant IIIA, due to restricted land availability, has an unusually compact layout. On the
whole, it is well designed and equipped, and excellently run. Regulatory agencies require